



### PARACETAMOL - SAFE PRESCRIBING - MIND THAT CHILD!

- ▶ EDUCATE CAREGIVERS TO STORE ALL MEDICINES OUT OF REACH AND OUT OF SIGHT OF CHILDREN
- ▶ ENCOURAGE PARACETAMOL TO BE USED FOR APPROVED CONDITIONS ONLY
- USE INDIVIDUALISED DOSES: SUPPLY SMALLER VOLUMES
- CHECK THAT CAREGIVERS AND FAMILIES KNOW HOW TO MEASURE EACH DOSE
- VISIT WWW.SAFERX.CO.NZ FOR USEFUL PATIENT RESOURCES

Paracetamol is well known for its capacity to cause serious patient harm.<sup>1</sup> It is the most common medicine involved in childhood poisonings<sup>2</sup> and the leading cause of paediatric acute liver failure in New Zealand.<sup>3</sup> In the 10 years from 2002-2012, 14 children presented with acute liver failure in Australia and New Zealand with paracetamol attributed as the underlying cause. Of those, 3 children required liver transplantation and 2 died.<sup>3</sup>

Risk factors for paracetamol-induced hepatotoxicity include chronic malnutrition, prolonged fasting and dehydration. The most common errors with paracetamol dosing are increased frequency of dosing, exceeding recommended doses, and prolonged duration of therapy (>48 hours). These errors coupled with an already sick child can be a fatal combination. Parents and carers have expressed difficulty reading and understanding labelled instructions, and using measuring devices. Clearly explain the dosing instructions and emphasise the risk of toxicity particularly for children less than 5 years who are most at risk.<sup>3</sup>

# EDUCATE CAREGIVERS TO STORE ALL MEDICINES OUT OF REACH AND OUT OF SIGHT OF CHILDREN

Many childhood overdoses of paracetamol are attributed to unsupervised ingestion.<sup>4</sup> Use every opportunity to remind families and caregivers to store all medicines and poisons well **out of reach, and out of sight of children, ideally in a locked cupboard.** National initiatives to reduce poisonings have centred on discouraging the unsafe behaviour of storing liquid paracetamol in the fridge, with good effect.<sup>5</sup>

Child resistant closures must be placed on dispensed oral liquid formulations of paracetamol. Before these closures were introduced, the Poison Information Centre received 90 enquiries over a three month period concerning childhood

poisoning with liquid paracetamol; this reduced to 20 enquiries in three months after the introduction of the closures.<sup>6</sup>

# ENCOURAGE PARACETAMOL TO BE USED FOR APPROVED CONDITIONS ONLY

Paracetamol is generally considered to be a safe analgesic option, and is indicated for mild to moderate pain, or pyrexia **with** discomfort.<sup>4</sup> Health professionals should encourage caregivers to avoid unnecessary use and to reserve it for children in discomfort or with known painful conditions.<sup>4</sup>

Pyrexia alone does not require treatment and is not known to endanger an otherwise healthy child;<sup>4,7</sup> analgesia is only recommended if the child is distressed or in pain.<sup>8</sup> **There** is no evidence that anti-pyretic therapy decreases the recurrence of febrile seizures.<sup>4</sup> There is some evidence to suggest that fever may increase the metabolism of paracetamol to the toxic metabolite. This, coupled with vomiting, diarrhoea and poor oral intake can further increase the risk of hepatic injury.<sup>3</sup>

The primary goal should be to improve the child's comfort rather than focusing on the normalisation of body temperature. The use of prophylactic paracetamol during paediatric immunisations (including the influenza vaccine) is not recommended because it may affect the antibody response.

**Note**: Although evidence from a large international study shows a dose-dependent association between paracetamol use in infancy and asthma symptoms in children aged 6-7 years, 9 there still appears to be no conclusive evidence of a link between paracetamol and asthma. 10

**⇒** continued





### **PARACETAMOL**

## USE INDIVIDUALISED DOSES; SUPPLY SMALLER VOLUMES

Medsafe recommends giving the lowest dose of paracetamol that is necessary for the shortest time possible. <sup>10</sup> Health professionals can promote the safe and effective use of paracetamol in many ways:

- Restrict volume to 200mL per dispensing
- Prescribe for each child rather than an entire family<sup>11</sup>
- Individualise doses with volumes that are easy to measure
- Avoid combined therapy (eg with ibuprofen) which may confuse the dosing regimen<sup>4</sup>
- Recommend giving for no more than 48 hours
- Provide clear verbal and written information
- Check that caregivers understand the directions on the label

Paracetamol dose for infants and children over 1 month of age <sup>13</sup>	
Dose and frequency	15 mg/kg/dose, every four hours, up to four times a day
Maximum doses	60mg/kg/day, up to 1000mg/dose or 4000mg/day

Pharmacy dispensing software has a dosing label with weight-based dosing information that can be printed and attached to dispensed bottles of paracetamol.

## CHECK THAT CAREGIVERS AND FAMILIES KNOW HOW TO MEASURE EACH DOSE

Ask caregivers if they have appropriate measuring devices and they understand how to use them correctly. <sup>11</sup> A survey of 200 parents revealed that over 60% had administered incorrect doses of paracetamol to their children. <sup>14</sup> Ensure that all caregivers are aware of which strength they are using (120mg/5ml or 250mg/5ml), and which volume to give. <sup>8</sup> It may be safer to encourage families to use only one strength <sup>4</sup> (eg use 120mg/5ml for children under 5yrs); this approach may reduce poisonings requiring hospitalisation.

Children (and adults) must not be given more than four

doses of paracetamol in any 24-hour period. <sup>10</sup> One of the most commonly reported scenarios of caregiver-related overdose has involved too frequent administration (intervals of less than four hours). <sup>4</sup> Cases of liver failure requiring transplantation have occurred from this cause. There is a greater risk of this happening if there are multiple caregivers; encourage clear communication between caregivers, and documentation of doses.

A study involving 60 caregivers revealed that 17% admitted the dosage instructions for children were difficult to understand. <sup>15</sup> It is important that dosing information is clear and has been understood. More than one form of information, such as written and verbal, is recommended. Even if caregivers can read the information provided, they cannot always apply this information to dosage requirements for their children. <sup>15</sup>

If parents or caregivers suspect that their child has received too much paracetamol, it is important that they receive immediate medical attention. Nausea and vomiting are the only early features of poisoning, and may be attributed to the condition being treated.

Hepatic damage may not be apparent for 4-6 days. Patients at high risk of liver damage, including those who are malnourished, can develop toxicity with 75mg/kg paracetamol. Acetylcysteine protects the liver if infused within 24 hours of ingestion, and is most effective if given within 8 hours. Here

**Note**: Recently there has been a reported association with paracetamol and serious skin reactions. Patients should be advised to consult their doctor at the first appearance of a skin rash, peeling or mouth ulcers. The FDA has issued a drug safety warning that paracetamol has been associated with severe cutaneous adverse reactions (SCARs) which include Stevens Johnson Syndrome.<sup>17</sup>

## VISIT <u>WWW.SAFERX.CO.NZ</u> FOR USEFUL PATIENT RESOURCES

A leaflet about giving paracetamol safely to babies and children is available in English, Chinese and Korean on <a href="www.saferx.co.nz">www.saferx.co.nz</a>. Either print directly from the site, or contact <a href="feedback@saferx.co.nz">feedback@saferx.co.nz</a> for printed versions. Several practices provide this leaflet to caregivers during the 6-week immunisation appointment.







#### **PARACETAMOL**

#### **ACKNOWLEDGEMENTS**

We wish to thank Dr Michael Shepherd, Director of Starship Child Health and Paediatric Emergency Medicine Specialist, Starship Child Health, Auckland DHB and Jenny Crawford, Paediatric Pharmacist, Waitakere Hospital, Waitemata DHB for their valuable contribution to this bulletin.

#### REFERENCES

- Heubi J, Barbacci M, Zimmerman, H. Therapeutic misadventures with acetaminophen: Hepatotoxicity after multiple doses in children. Journal of Pediatrics 1998;132(1):22-27
- Institute of Environmental Science & Research Limited, Porirua. Chemical Injury Surveillance for New Zealand, 2009. <a href="https://www.surv.esr.cri.nz/PDF\_surveillance/CISSRpt/Ann2008ChemInjuries.pdf">www.surv.esr.cri.nz/PDF\_surveillance/CISSRpt/Ann2008ChemInjuries.pdf</a> (Accessed 16-05-16)
- Rajanayagam J, Bishop JR, Lewindon PJ, Evans HM. Paracetamol-associated acute liver failure in Australian and New Zealand children: high rate of medication errors. Archives of disease in childhood. 2015;100:77-80
- Sullivan JU, Farrar HC. Fever and antipyretic use in children. Pediatrics 2011;127:580-7 http://pediatrics.aappublications.org/content/127/3/580.full.pdf+html (Accessed 16-05-16)
- Randle S. Paracetamol poisoning prevention project: Final report, 2007. Safekids New Zealand, Auckland. <a href="www.safekids.org.nz">www.safekids.org.nz</a>. Reference 8901 <a href="www.safekids.nz/Information-research/Information-Search-Results/Type/View/ID/12612">www.safekids.nz/Information-research/Information-Search-Results/Type/View/ID/12612</a> (Accessed 16-05-16)
- Assargard US. The successful introduction of child resistant closures for liquid paracetamol preparations. Safekids Auckland New Zealand. <u>www.safekids.nz/</u> <u>Information-research/Information-Search-Results/Type/View/ID/7025</u> [Accessed 16-05-16]
- Russell FM, Shann F, Curtis N et al. Evidence on the use of paracetamol in febrile children. Bulletin of the World Health Organization 2003;81(5):367-74
- New Zealand Formulary for children. Post-immunisation pyrexia in infants. <a href="www.nzfchildren.org.nz/nzf">www.nzfchildren.org.nz/nzf</a> 6675#nzf 6688 (Accessed 18-05-16)
- Beasley R, Clayton T, Crane J et al. Association between paracetamol use in infancy and childhood, and risk of asthma, rhinoconjunctivitis, and eczema in children aged 6-7 years: analysis from Phase Three of the ISAAC programme. Lancet 2008;372[9643]: 1039-48
- Yousuf E. No conclusive evidence of paracetamol link with asthma. Medsafe, New Zealand Medicines and Medical Devices Safety Authority. 2010 <a href="https://www.medsafe.govt.nz/hot/media/2010/ParacetamolAsthma.asp">www.medsafe.govt.nz/hot/media/2010/ParacetamolAsthma.asp</a> (Accessed 18-05-16)
- Medsafe, New Zealand Medicines and Medical Devices Safety Authority. Paracetamol toxicity in children – lets reduce the risk. Prescriber update 2011;32(2):11 <a href="https://www.medsafe.govt.nz/profs/puarticles/paracetamoljune2011.htm">www.medsafe.govt.nz/profs/puarticles/paracetamoljune2011.htm</a> (Accessed 16-05-16)
- Safekids, Auckland, New Zealand. Position paper 1; 2001. Child resistant packaging for medicines. <a href="https://www.safekids.nz/Information-research/Information-Search-Results/Type/View/ID/11041">https://www.safekids.nz/Information-research/Information-Search-Results/Type/View/ID/11041</a> (Accessed 16-05-16)
- New Zealand Formulary for Children. Paracetamol. <a href="www.nzf.org.nz/nzf\_2439.html">www.nzf.org.nz/nzf\_2439.html</a> (Accessed 16-05-16)
- Li SF, Lacher B, Crain EF. Acetaminophen and ibuprofen dosing by parents. Pediatric Emergency Care. 2000;16(6):394-7
- Bennin F, Rother HA. 'But its just paracetamol': Caregivers' ability to administer over-the-counter painkillers to children with the information provided. Patient Education and Counselling 2015;98:331-7. <a href="www.sciencedirect.com/science/article/pii/S0738399114004984">www.sciencedirect.com/science/article/pii/S0738399114004984</a> (Accessed 16-09-16)
- The New Zealand Formulary for Children. Emergency treatment of poisoning. www.nzfchildren.org.nz/nzf 260 (Accessed 18-05-16)
- Medsafe Publications. Paracetamol and Serious Skin Reactions.
   Prescriber Update 2014;35[2] <a href="https://www.medsafe.govt.nz/profs/PUArticles/June2014ParacetamolAndSeriousSkinReactions.htm">https://www.medsafe.govt.nz/profs/PUArticles/June2014ParacetamolAndSeriousSkinReactions.htm</a> [Accessed 16-09-16]

For further information on other high-risk medicines visit our website at: www.saferx.co.nz